Nc

DEXTER.
LAUNDR

®
®

Section 8:
Parts Data

WNO0675XB-12EO 208-240 Volts 60 Hz Single Phase or Three Phase
WNO0975XB-12EO 208-240 Volts 60 Hz Single Phase or Three Phase
WN1475XB-12EO 208-240 Volts 60 Hz Single Phase or Three Phase

Part # 8533-126-001 11/21



O-Series OPL Accessories

WNO0675XA-12EO 208-240 Volts

WNO0975XA-12EO 208-240 Volts

WN1475XA-12EO 208-240 Volts

Description

* Hose, Water Supply 5/8” I.D. x 48”

60 Hz

60 Hz

60 Hz Single Phase or Three Phase

Single Phase or Three Phase

Single Phase or Three Phase

9990-027-013

T-1475

* Hose, Water Supply 5/8” |.D. x 48” 9990-027- 9990-027-
013 013
* Rubber Washer, Inlet Hose (furnished) 8641-242-000
* Strainer, Inlet Hose (furnished) 9565-003-001
* Rubber Washer, Inlet Hose (furnished) 8641-242- 8641-242-
000 000
* Strainer, Inlet Hose (furnished) 9565-003- 9565-003-
001 001
* Bevel Washer for 3/4” bolt used in installations using angle iron 8641-586-003 | 8641-586- 8641-586-
bases 003 003
* | Sealing compound RTV-45 8538-151-002 | 8538-151- 8538-151-
002 002
* Flow Restrictors (in dispenser ) 9475-002-002 9475-002-
003
* Clamps to hold tub front to outer tub when installing tub front Vise Grip #11R | Vise Grip Vise Grip
#11R #11R
* | OPL Bearing & Seal Kit 9732-219-007 | 9732-219- 9732-219-
007 009
Key Service Lock (6324) 6292-006-007 | 6292-006- 6292-006-
007 007
USB Thumb Drive W/Operator Booklets all sizes 9150-045-002 | 9150-045- 9150-045-
002 002

88
‘ Part # 8533-126-001 11/21




Wiring Harness Part # by Model

Key Description

Cableassy-usb,snapin

9806-024-001

9806-024-001

9806-024-001

Cableassy-data,rs485,40"

9806-023-004

9806-023-005

9806-023-005

Wiringharness-doorlock

9627-936-003

9627-936-001

9627-936-004

Wiringharn-pwrtermblk/VFD/ps

9627-932-001

9627-932-001

9627-932-001

Wiringharnes-15pin,injection

9627-935-001

9627-935-001

9627-935-001

Wiringharness-15pin,non-inj

9627-934-001

9627-934-001

9627-934-001

Wireasy-blu17"

8220-063-047

Wireasy-blu,23”

8220-063-049

Wireasy-blu,29”

8220-063-051

Wireasy-blu/wht, 17"

8220-063-048

Wireasy-blu/wht,23”

8220-063-050

Wireasy-blu/wht,29”

8220-063-052

Wireasy-jumper,blk

8220-117-002

8220-117-002

8220-117-002

Wireasy-brn,#21,3"

8220-057-035

8220-057-035

8220-057-035

Wireasy-wht,3"

8220-057-036

8220-057-036

8220-057-036

Wireasy-jumper,wht/red

8220-123-002

Wireasy-jumper,wht/red

8220-119-003

8220-119-003

Wireasy-red/pnk,8"

8220-108-012

8220-108-012

Wireasy-red/gry,8"

8220-108-013

8220-108-013

Wiringharn-ctrl,graph,can,wshr

9627-922-002

9627-922-002

9627-922-002

Wiringharnes-main,T-650-1450

9627-933-001

9627-933-001

9627-933-001

Wiringharness-chemical,v2.0wshr

9627-927-001

9627-927-001

9627-927-001

Wiringharness-drsw/VFD,stp

9627-928-001

9627-928-001

9627-928-003

Wiringharness-cntrl/relay,v2.0

9627-921-001

9627-921-001

9627-921-001

Wiringharness-ps,t-650-1450

9627-926-001

9627-926-001

9627-926-001

Wiringharness-pwrsup,v2.0wshr

9627-923-001

9627-923-001

9627-923-001

Wiringharness-thermist,v2.0wsh

9627-930-001

9627-930-001

9627-930-001

Wireasy,2.0

8220-158-017

8220-158-025

8220-158-029

Wireasy-jumper,v2.0,relaypcb

8220-159-005

8220-159-005

8220-159-005

Wireasy-jumper,v2.0,relaypcb

8220-159-006

8220-159-006

8220-159-006

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

Wireasy-wht/org,9"

8220-062-053

8220-062-053

8220-062-053

Wireasy-red,71/2"

8220-062-059

8220-062-059

8220-062-059

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

Ninnl=l=alal=al=alal=al=alnmlalal=lalalalal=al=al=adn

Part # 8533-126-001 11/21

o



Cabinet and Front Panel Group Part # by Model

Large Door

Key

Description
Panel, Side Right - stainless

9989-644-001

9989-646-001

9989-648-001

Panel, Side Left - stainless

9989-644-002

9989-646-002

9989-648-002

Bolt-1/4-20x1/2 (side panel Front to Rear)

9545-018-013

9545-018-013

9545-018-013

Nut 1/4-20UNC (side panel)

8640-414-006

8640-414-006

8640-414-006

Strap Assy (Side to base)

Strap Assy (Side to base)

9966-012-001

9966-012-001

9966-012-001

Shim (side panel)

9552-039-001

9552-039-001

9552-044-001

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

8640-414-006

Bracket, Side Panel under front panel

9046-094-001

9046-085-001

9046-086-001

Screw #10Bx1/2 side panel brkt

9545-008-026

9545-008-026

9545-008-026

Nut #10-32 UNF side panel brkt

8640-413-002

8640-414-006

Panel Assy, Front

9989-615-003

9989-617-003

9989-619-003

Trim Edge Protector

9578-092-005

9578-092-005

9578-092-005

Bumper Loading Door

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4 x 20 for bumper

8640-414-003

8640-414-003

8640-414-003

Screw, #10B x 1/2

9545-008-023

9545-008-023

9545-008-023

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

Washer, Finish

8641-585-001

Washer, Finish

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

Label, Door Opening (Black)

8502-757-001

8502-757-001

8502-757-001

Panel, Control (Mounts Nameplate)

9989-599-001

9989-600-001

9989-601-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Black

9412-243-001

9412-245-001

9412-246-001

10

Panel Top

9989-563-007

9454-736-001

1A

Panel Top Front

9454-850-001

11B

Panel Top Rear

9454-851-001

12

Lock, Top (w/Key)

8650-012-003

12

Lock, Top (w/Key)

8650-012-003

8650-012-003

Lock Spacer

9538-189-001

9538-189-001

9538-189-001

13

Door, Lower Service, Includes Handle

9960-286-002

9960-286-004

9960-286-005

14

Handle (bumper guard)

9244-086-002

9244-086-003

9244-086-004

Rivet Blind 3/16” Alum

9491-009-003

9491-009-003

9491-009-003

Screw

9545-008-023

9545-008-023

S NG ) N N (X)) BN RN NG RN (IR NG (PRGN NS (VXY IS IO IFNG IR INNCYS (O PSR QY RN QY N ) [N (7)) I Ol [N NS (S SN IS XY

@ Part # 8533-126-001 11/21




Description

15 | Screw Mtg., Flat Head 10Bx1 3/4 9545-008-014 | 9545-008-014 | 9545-008-014 | 2
16 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 2
* | Nut, Spring 8640-399- 8640-399- 8640-399-008 | 2
008 008
18 | Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 2
19 | Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 | 2
20 | Cam, Lock-Top 9095-049-001 | 9095-049-001 | 9095-049-001 | 2
21 | Nut, 7mm x 1.0 Hex 8640-426-001 | 8640-426-001 | 8640-426-001 | 2

Part # 8533-126-001 11/21



Cabinet and Front Panel Group Part # by Model
Front Soap Dish

Gasket and Soap Dish

Here Tub Front Here

17 19
17 18 18

20

14

@ Part # 8533-126-001 11/21



Top Mount Detergent Dispenser

Description

Dispenser Soap 9122-005-004 9122-005-004 1
2 | Gasket Dispenser 9206-416-001 9206-416-001 1
* Hose, Dispenser to tub 9242-450-003 9242-450-001 1
* | Clamp 8654-117-008 8654-117-008 2
* | Nut, Spring ss 8640-399-007 8640-399-007 4
* Flow resistors 9475-002-002 9475-002-002 2
* Flow resistors Optional (Smaller) 9475-002-003 9475-002-003 2
3 | Door, Dispenser 9108-095-005 9108-095-005 1
4 | Pin, Plain 9451-191-001 9451-191-001 2
* Post, Door Mounting 9467-025-001 9467-025-001 2
6 Screw- 8B x 1/2 9545-045-002 9545-045-002 4

Screw, SS Dispenser, 10B x 1 9545-008-012 9545-008-012 4
* | Washer Flat 5/16 8641-581-008 8641-581-008 8641-581-008 1
8 | Plastic Sleeve, Locator 9355-001-001 9355-001-001 9355-001-001 2
* Catch, Top Panel 9086-017-001 2

Lock, Top (w/Key) 8650-012-003 1
* | Lock, Top (w/Key) 8650-012-003 8650-012-003 2

Channel-support,dispenser 9081-108-001 9081-108-001 1

Screw-hxwshrhdundct,#10bx1/2 9545-008-026 9545-008-026 1

Screw-hxwshdsl,10bx1/4 9545-008-001 9545-008-001 2

Part # 8533-126-001 11/21

o2)



Front Mount Detergent Dispenser

Key Description

9 | Bolt#10-32x 1 1/4”SS 9545-012-026

10 | Special Washer, Rubber 8641-222-000

* | Tub Front 9974-012-001

11 | Washer-Flat, 1/4 8641-581-018 12
12 | Nut, #10-32UNF 8640-413-002

13 | Spacer Plastic #10x1/2

14 | Soap Dispenser (no lid) 9807-087-001 1
* | Det. Dispenser Mtg Gasket to Tub frnt 9206-425-001 1
15 | Bracket Soap box mounting 9029-122-002 1
16 | Nut Hex Elasticstop #10-32 SS mtg dispenser 8640-413-006 6
17 | Lid Assembly dispenser 9987-104-001 1
18 | Lid screws #10-32x1/2 SS 9545-012-017 2
19 | Softener siphon tube (plastic) 9574-252-002 1
* | Flow resistors 9475-002-003 AR
20 | Washer Dispenser Label Black 8502-745-001 1
* | Kit to Remove Front Soap Dish 9732-353-004 1

Chemical Injection Only No Front Mount Detergent Dispenser

Description
* | Front Panel 9989-683-009 1
* | SS Bracket, Cover Plate 9029-122-003 1
* | Kit to Add Front Soap Dish 9732-353-002 1

@ Part # 8533-126-001 11/21



Rear View Access Part # by Model

Key Description

T-675

T-975

T-1475

Drive Motor, 3 Phase (Inverter duty) 9376-319-001 9376-329-001 9376-328-001 1
2 Rod, Motor Mtg 9497-222-004 9497-222-004 9497-222-004 1
* Collar, Shaft (w/set screws) 9076-052-002 2
3 New motor bushing support 9053-082-001 9053-082-001 9053-082-001 2
4 Clamp for motor bushing 8654-117-019 8654-117-019 8654-117-019 2
5 Pulley, Motor 9453-170-003 9453-175-002 9453-175-002 1
* Set Screw 5/16 18-7/8 9545-028-015
* Split TaperBushing (motor pulley) 9053-077-001 9053-077-001 2
* Screw taper bushing 1/4-20x1 9545-018-024 9545-018-024 3
6 Bolt, Eye (1/4"-20x1/2") 9545-055-001 9545-055-001 9545-055-001 1
* Nut, 1/4 Elastic Stop 8640-414-003 8640-414-003 8640-414-003 1
* Link (open end) 9341-046-001 1

Chain (Spring Tension) 9099-012-003 1

Spring, Belt Tension 9534-151-000 9534-151-000 9534-151-000 1
* Bracket Belt Tension 9029-206-001 9029-206-002 1
* Lock Washer, Exttooth, 5/16 8641-582-009
9 Pulley, Driven 9453-173-002 9453-176-006 9453-176-006 1
* Tolerance Ring 9487-234-004 1
* Screw, 5/8"-11 x 2” 9545-060-004 1
* Washer-Flat, 5/8” 8641-582-032 1
* Lockwasher, 5/8” 8641-581-018 1
10 | Bolt, 3/8”-16 x 2” 9545-029-011 9545-029-011 8
11 | Washer, 3/8” 8641-582-003 8641-582-003 3
* Bushing Taperlock (Driven) 9053-078-002 9053-078-002 1
12 | Washer-Flat .675x2-1/2x1/4 8641-581-043 1
13 | Lockwasher-Exttooth, 5/8 8641-582-018 8641-582-018 1
14 | Bolt, 5/8-11x1 1/2 9545-060-001 1
12 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
13 | Lockwasher-Exttooth, 3/4 8641-582-020 1
14 | Bolt, 3/4-10-1 1/2 9545-057-004 1
15 | Drive Belt 9040-079-002 9040-079-006 1
15 | Drive Belt 9040-076-005 2
* Panel Assy., Back 9989-567-001 9989-526-001 1
* Panel Assy., Back, Lower 9454-872-001 1
* Panel Assy., Back, Upper 9454-873-001 1
* Screw Panel Mtg.#10Bx1/2” 9545-008-026 9545-008-026 9545-008-026 | AR
* Nut, Spring 8640-399-008 8640-399-008 8640-399-008 | AR
* Screw, To Base-1/4" x 3/4” 9545-030-002 9545-030-002 9545-030-002 | AR
16 | Injection- tube assy 9883-005-001 9883-012-001 9883-011-001 1
* Hose, Injection Tube to Tub 9242-461-001 9242-461-001 9242-461-001 1
* Clamp, Injection Hose 8654-117-014 8654-117-014 8654-117-014 2
* Cap-injectorassembly 0935-127-001 0935-127-001 0935-127-001 1
* Hose-injectionasy,2"diameter 9242-462-001 1
* Clamp-hose 8654-117-008 1
* Clamp-hose,ssworm 8654-117-009 1

Part # 8533-126-001 11/21

o5/



15

12,13,14
! 9
5
6

10,11
9
12,13,14
20
15 17
7
1 19
5
9 6

Key Description

T-675

T-975

10,11

T-1475

17 | Hose-Overflow 9242-449-002 9242-449-003 | 9242-449-005 1
* | Clamp Hose Over Flow 8654-117-018 8654-117-018 | 8654-117-018 2

18 | Drain Valve 9379-202-001 9379-202-001 | 9379-202-001 1
* | Hose, Drain Valve to Tube 9242-464-001 9242-459-001 | 9242-459-001 1

* | Clamp 8654-117-014 8654-117-014 | 8654-117-014 2

Hose-drainvalve,outlet 9242-457-001 9242-457-001 | 9242-457-002 1

19 | Drain Tube 9915-124-002 9915-120-004 | 9915-129-002 1
20 | Hose-Pressure Switch 9242-175-002 9242-175-007 | 9242-175-004 1
* | Clamp Pressure switch Tube 8654-117-015 8654-117-015 | 8654-117-015 1

* | Anchor-wiretie,adhesive 9004-007-001 9004-007-001 | 9004-007-001 1

@ Part # 8533-126-001 11/21




Rear Channel Parts Group

Description

Channel Assembly Rear

T-675
9947-032-001

T-975
9947-028-001

T-1475
9947-029-001

1
2 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-008 4
3 | Plug, 7/8” 9456-041-006 | 9456-041-006 | 9456-041-006 2
4 | Bushing, 7/8” 9053-067-002 | 9053-067-002 | 9053-067-002 1
5 | Bracket-Terminal Block Assy 9029-265-001 9029-265-001 | 9029-265-001 1
6 | Screw, 10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
7 | Strip-Terminal marker, Power 9558-025-001 | 9558-025-001 | 9558-025-001 1
8 | Terminal Block-Power 9897-033-002 | 9897-033-002 | 9897-033-002 1
* | Screw-6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2
9 | Harness-Power Terminal Block 9627-932-001 9627-932-001 | 9627-932-001 1
10 | Terminal Lug, Solderless 8652-134-001 8652-134-001 | 8652-134-001 1
* | Lockwasher-Exttooth, #10 8641-582-006 | 8641-582-006 | 8641-582-006 1
* | Screw-10-32ttX1x1/2Grn 9545-008-027 | 9545-008-027 | 9545-008-027 1
11 | Strip-Terminal Marking, Injector 9558-036-001 | 9558-036-001 | 9558-036-001 1
12 | Terminal Block-Injector 9897-032-003 | 9897-032-003 | 9897-032-003 1
* | Screw-4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 2
13 | Harness-Injection 9627-935-001 | 9627-935-001 | 9627-935-001 1
14 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1
15 | Bushing-Insulated, 3/4” 9053-067-001 1
16 | Bushing-Insulated, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 1
* | Cover, Terminal Block 9074-267-001 9074-267-001 | 9074-267-001 1
* | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 1
17 | Plate-Drive mounting 9982-383-001 | 9982-383-001 | 9982-384-001 1
18 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
19 | VFD Delta “E” drive 208-240 volt 9375-030-018 | 9375-028-026 | 9375-029-010 1
* | VFD Cooling Fan 9189-013-001 | 9189-013-001 | 9189-014-001 1
* | Key Pad-Display Delta “E” Drive (P/S) only 9150-044-001 9150-044-001 | 9150-044-001 1
* | VFD, MS300, 02 9375-035-017 | 9375-036-024 | 9375-037-006 1
* | VFD Cooling Fan 9189-016-001 | 9189-016-001 | 9189-017-001 1
20 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
* | Cable, Data 9806-023-004 | 9806-023-005 | 9806-023-005 1
* | Clamp, Cable 8654-125-005 | 8654-125-005 | 8654-125-005 1
21 | Plate-Water Valves, Mounting 9452-813-001 9452-814-001 | 9452-814-001 1
22 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
23 | Valve-Water, Duel Coil 9379-183-012 | 9379-183-012 | 9379-183-012 2
24 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
25 | Water-Valve, Single Coil 9379-194-001 | 9379-194-001 2
26 | Screw-Phillips, 4mx0.7x8mm 9545-064-001 | 9545-064-001 4
27 | Shield, Water Valves 9550-194-001 9550-195-001 9550-195-001 1
28 | Clip-Push 9083-121-001 3
28 | Clip-Push 9083-121-001 | 9083-121-001 4
29 | Cap-Injector Assy 0935-127-001 0935-127-001 0935-127-001 1
30 | Clamp 8654-117-014 8654-117-014 8654-117-014 1
31 | Hose-Suds Overflow 9242-463-004 9242-463-004 | 9242-463-006 1
32 | Resistors (160 Ohm) 9483-004-003 | 9483-004-003 2
* | Resistors (200 Ohm) 9483-004-002 2
33 | Screws #10-32x1/2” (Mounting) 9545-008-026 | 9545-008-026 | 9545-008-026 4
34 | Jumper Wires 8220-117-002 8220-117-002 8220-117-002 2

Part # 8533-126-001 11/21




36 35 25 27

20 28

Description

35 | Vacuum Breaker

18 19

9610-001-001

9610-001-001

9610-001-001

Bracket-Vacuum Breaker

9029-077-001

9029-077-001

9029-266-001

Vacuum Breaker Cap

0935-135-002

0935-135-002

0935-135-002

36 | Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

37 | Clamp, Vacuum Breaker End

8654-117-014

8654-117-014

8654-117-014

38 | Hose, Vacuum Breaker to Tub Injection Tube

9242-461-001

9242-461-001

9242-461-001

@ Part # 8533-126-001 11/21




Cylinder, Seals & Bearings Part # by Model

Key Description
* | Bearings and Seal Kit 9732-219-007 | 9732-219-007 9732-219-009 1
1 | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 | 9803-187-001 9803-209-001 1
2 | Housing, Bearing 9241-181-004 | 9241-181-004 9241-195-003 1
3 | Bearing, Front (LARGE) 9036-159-005 | 9036-159-005 9036-162-002 1
4 | Bearing, Rear (SMALL) 9036-159-006 | 9036-159-006 9036-162-001 1
5 | Spacer, Bearing 9538-170-001 | 9538-170-001 9538-185-001 1
6 | Ring, Bearing Retainer 9487-238-004 | 9487-238-004 9487-238-004 1
7 | Tub Assembly 9930-169-001 | 9930-184-003 9930-155-001 1
8 | Seal, Small V85A 9532-140-007 | 9532-140-007 1
8 | Seal, Small V95A 9532-140-012 1
9 | Seal, Large V140A 9532-140-008 | 9532-140-008 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 | 9950-052-001 9950-062-001 1
11 | Tub Back Ring Seal 9487-266-001 | 9487-266-001 9487-276-001 1
Mating Ring Seal 9487-261-004 | 9487-261-004 9487-261-005 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub 9545-059-004 | 9545-059-004 | 9545-059-004 6
13 | Washer, Flat 8641-581-034 | 8641-581-034 8641-581-034 6
14 | Screw-Hex Cap, 3/4”-10 x 3” (Bearing Housing to Frame) 9545-057-002 | 9545-057-002 6
14 | Screw-Hex Cap, 7/8”-10 x 3” (Bearing Housing to Frame) 9545-066-001 6
15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 | 8641-588-001 6
15 | Washers Spherical 7/8 (Male half) (Bearing Housing to Frame) 8641-588-003 6
16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 | 8641-588-002 6
16 | Washers Spherical 7/8 (Female half) (Bearing Housing to Frame) 8641-588-004 6
17 | Nut 3/47-10 (Bearing Housing to Frame) 8640-418-003 | 8640-418-003 6
17 | Nut 7/8”-9 (Bearing Housing to Frame 8640-437-001 6
18 | Pulley, Driven 9453-173-002 | 9453-176-006 9453-176-006 1
* | Tolerance Ring 9487-234-004 1
* | Screw, 5/8”-11 x 2" 9545-060-004 1
* | Washer-Flat, 5/8” 8641-581-032 1
* | Washer-Flat, 5/8” 8641-582-018 1
19 | Bolt, 3/87-16 x 2” 9545-029-011 9545-029-011 3
20 | Washer, 3/8” 8641-582-003 8641-582-003 3
21 | Bushing Taperlock (Driven & Large 9053-078-002 9053-078-002 1
22 | Washer-Flat .675x2-1/2x1/4 8641-581-043 1
23 | Lockwasher-Exttooth, 5/8 8641-582-018 1
24 | Bolt, 5/8-11x1 1/2 9545-060-001 1
22 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
23 | Lockwasher-Exttooth, 3/4 8641-582-020 1
24 | Bolt, 3/4-10-1 1/2 9545-057-004 1
25 | Tub & Cylinder Assy 9869-035-004 | 9869-027-006 9869-026-001 1

Part # 8533-126-001 11/21

o9)



1415,16,17

@ Part # 8533-126-001 11/21

Description

Cylinder Assy

19,20

21,22,23,24

9848-145-001

9848-172-001

9848-141-001

]

Tub Front

9974-014-002

9974-019-002

9974-012-001

Gasket, Tub Front

9206-421-004

9206-421-002

9206-421-003

Ring Assy, Tub Mtg-Front Clamp

9950-063-001

9950-055-001

9950-061-001

Bolt, Top Front Ring 3/8”-16 x 3”

9545-029-009

9545-029-009

9545-029-009

Nut 3/8”-16

8640-415-001

8640-415-001

8640-415-001




Door Lock Assembly (All Models)

18
16
13
11
14 L 12
12 5
7 I 10
<3|
21 A __.';___:
-_EE AT = ||I'|'|
= @I- ' JA1
e e 3**
19 ==
=t
33 20 R
17 = \ '
5
>
'-E-' ; ot
=16 L =IN
T SO °
- > O
22
1 g /\6
1
Key Description All Models QTY Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-031-001 1 14 | Ring, Retaining 9487-200-005 1
(includes #1 thru #22) 15 | Washer 8641-581-031 | 1
U | Pleie sy Dloar Lok RS || 16 | Switch, Latching Sensing 9539-461-008 | 1
2 | Washer, Flat (SS or Brass) | 8641-581-030 1 17 | Shield, Switch 9550-169-003 3
3 | Actuator, Latching Switch 9008-005-001 1 18 | screw 4-40 x 5/8” 9545-020-001 2
4 | Pawl, Locking 9450-003-002 | 1 18 | Nut, Twin 4-40 8640-401-001 | 1
5 | Washer, Spring 8641-569-003 | 1 19 | Switch, Locking Sensing 9539-461-007 | 2
6 | Ring, Retaining 9487-200-004 | 1 20 | Actuator, Switch Locking 9008-006-003 | 1
7 | Bracket Switch 9029-163-001 | 1 21 | Sorow 4.20 x 1 18" 9545020003 | 2
9 | Spring, Actuating 9534-364-002 1 * | spacer sensor 9538-182-001 *
10_| Screw, Hx. 10-32 x 1" 9545-012-020 | 1 22 | Pin, Dowel (for door cam) 9451-181-004 | 1
1 NUt, Elastic Stop 10-32 8640-413-004 2 * Shim. Door Lock. Thin 9552-037-001 AR
12_{ Spring, Return 9534-364-001 | 2 * | screw, Lock mtg 1/47-20 x 3/4” | 9545-018-014 | 3
13 | Pin, Guide 9451-193-001 | 1 * | Lockwasher 1/4” Ext tooth 8641-582-007
* | Door Stud Pin, 3/16” x 3/4” 9451-181-004 1

Part # 8533-126-001 11/21

®



Gear Motor Door Lock Assembly

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT included)

T-675
9892-015-003

T-975
9892-015-003

T-1475
9892-015-003

QTY

1

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

9545-046-007

-
o

Cross Recessed Pan Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Thermoactuator - Door Lock Relay 24v

9586-001-003

9586-001-003

9586-001-003

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

IVl N]|>o]|©

Bracket Assy, Slide - Unlock

9985-190-001

9985-190-001

9985-190-001

*

Rod, Door Lock

9497-225-017

9497-225-015

9497-225-016

alalalalal=alnvlal=lolalsa] -

@ Part # 8533-126-001 11/21




Large Door & Hinge Group

Key Description

Door Hinge Assembly (mounts to tub front)

9955-030-001

9955-031-001

9955-031-001

*

Door Assembly Complete

9960-309-001

9960-310-001

9960-310-001

Door Ring 180 degree large hinge

9487-265-002

9487-275-001

9487-275-001

Door Gasket

9206-419-001

9206-431-001

9206-431-001

AN

Door Glass Window

9635-016-001

9635-020-001

9635-020-001

Wireasy-blu (Door Close Switch)

8220-063-047

8220-063-049

8220-063-051

Wireasy-blu/wht (Door Close Switch)

8220-063-048

8220-063-050

8220-063-052

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

Top Door Hinge Leaf (No pin)

9845-008-001

9845-006-001

9845-006-001

Bottom Door Hinge Leaf

9845-005-002

9845-007-001

9845-007-001

Thrd Form Screw, Door Mtg 5/16” x 5/8”

9545-056-002

Thrd Form Screw, Door Mtg 5/16” x 5/8”

9545-056-002

9545-056-002

Ol |o|N]||O

Screw, Loading Door Hinge Mtg - 5/16-18 x 3/4

9545-014-009

9545-014-013

9545-014-013

Shim Large door

9552-043-001

9552-043-001

9552-043-001

Shim-loaddoorhinge(thin)

9552-036-001

alalwla]lw]lal=alal=_l=alalal=a)-]-

Part # 8533-126-001 11/21

0



Key Description

Shaft Assembly (includes 11-13)

9913-136-001

9913-136-001

9913-136-001

1

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

12

Cam, Locking

9095-051-001

9095-051-001

9095-051-001

13

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

14

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

15

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

16

Handle, Door

9244-091-001

9244-091-001

9244-091-001

17

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

[EE QEENY QEEG) NN QEEN JNENY NS

@ Part # 8533-126-001 11/21




Vacuum Breaker

o

Top Soap Dish
)

op Soap Box Design

Tub Inlet

Top Soap Dish

op Soap Box 4 Valve Design

Part # 8533-126-001 11/21

09



Water Inlet Part # by Model

Key Description

A | Injector Assembly 9883-005-001 9883-012-001 | 9885-011-001

1 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Break- 9379-183-012 9379-183-012 | 9379-183-012 2

down for individual parts)

* | Screw, Valve Mtg 9545-008-026 9545-008-026 | 9545-008-026 4
2 | Valve Water Inlet (single outlet) 9379-194-001 | 9379-194-001

* | Screw, Valve M4x0.7x8mm 9495-064-001 | 9545-064-001

3 | Clamp-Water Valves 8654-117-015 8654-117-008 | 8654-117-008 AR

* | Shield over Water Valves Plastic 9550-194-001 9550-195-001 | 9550-195-001 1

* | Clip-Push 9083-121-001 3

* Clip-Push 9083-121-001 9083-121-001 4
4 | Vacuum Breaker 9610-001-001 9610-001-001 | 9610-001-001 1
5 | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 | 9029-266-001 1

* | Screw 9545-008-026 9545-008-026 | 9545-008-026 4
6 | New Front Mount Soap Box, 2 port 9807-087-001 1
7 | Fitting, Cross 8615-118-001

* | Clamp, Vacuum Breaker End 8654-117-014 8654-117-014 | 8654-117-014 1
9 | Hose, Vacuum Breaker to Tub Injection Tube 9242-461-001 9242-461-001 | 9242-461-001 1
10 | Flow resistor 9475-002-002 9475-002-002 | 9475-002-002 2
11 | 1/2 inch hose, cut to length 9242-453-001 9242-453-001 | 9242-453-001 AR
12 | 7/8 inch hose, cut to length 9242-466-001 | 9242-466-001 AR
13 | Flow resistor 9475-002-002 | 9475-002-003 3

* | Tub Fill Inlet Cap 0935-135-002 0935-135-002 | 0935-135-002 AR
14 | Plate-Water Valves, Mounting 9452-813-001 9452-814-001 | 9452-814-001 1
15 | Nut, #10-32UNF, 2B 8460-413-002 8460-413-002 | 8460-413-002 4

OO, G?Q (=)

Vacuum Breaker

[ Y

Front Soap Dish

Nl

Tub Inlet

[New Front Soap Box Design

@ Part # 8533-126-001 11/21



Water Inlet Valve Breakdown Part # by Model

Key Description

Valve, Water Inlet (includes 1 thru 6)

9379-183-012

9379-183-012

9379-183-012

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

NININININININININ

Key

Description

Optional Water Valve

* | Dual Coil Water Valve Mueller 9379-192-001 | 9379-192-001 | 9379-192-001 1
Valve Water Body Complete(no coil) 9379-192-002 | 9379-192-002 | 9379-192-002 1
Diaphragm Mueller 9118-054-001 | 9118-054-001 | 9118-054-001 2
Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 2

10 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 2

2

1

Diaphragm Assembly Mueller Includes

9785-001-001

9785-001-001

9785-001-001

Part # 8533-126-001 11/21

07



Key Description

* | Single Coil Water Valve Mueller

9379-194-001

9379-194-001

1 | Valve Water Body Complete
(no coil)

9379-194-002

9379-194-002

Diaphragm Mueller

9118-055-001

9118-055-001

Filter Mueller

9183-046-001

9183-046-001

Coil Mueller

9089-051-001

9089-051-001

@ Part # 8533-126-001 11/21




Drain Valve Group Part # by Model

e De ptio P3 be Q
1 Valve, Drain (includes #2 thru #11 9379-202-001 1
2 Body, Valve (w/ball) 9064-072-001 1
8 Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-126-001 11/21

09



Chassis and Drain Part # by Model

Key Description

1 | Base Assy,Frame 9945-143-002 | 9945-155-002 | 9945-133-002 1
2 | Outer Tub Assy. 9930-169-001 9930-158-001 | 9930-155-001 1
* | Tub & Cylinder Assy. 9869-035-004 | 9869-027-004 | 9869-026-001 1
3 | Tub Front 9974-014-002 | 9974-011-001 | 9974-012-001 1
* | Gasket, Tub Front 9206-421-004 | 9206-421-002 | 9206-421-003 1
4 | Ring Assy, Tub Mtg-Front Clamp 9950-063-001 | 9950-055-001 | 9950-061-001 1
5 | Bolt, Top Front Ring 3/8”-16 x 3” 9545-029-009 | 9545-029-009 | 9545-029-009 1
6 | Nut 3/8"-16 8640-415-001 | 8640-415-001 | 8640-415-001 1
7 | Bolt, 1/2” -13 x 2” Tub feet to base 9545-017-013 9545-017-013 | 9545-017-013 2
8 | Nut, Wizloc 1/2” x 13 8640-417-005 | 8640-417-005 | 8640-417-005 2
9 | Washer, Flat 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 2
10 | Hose, Tub to Drain Valve 9242-464-001 9242-459-001 | 9242-459-001 1
11 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 | 8654-117-008 2
12 | Valve, Drain 9379-202-001 9379-202-001 | 9379-202-001 1
* | Screw, Valve to Base 1/4ABx3/4 9545-030-002 | 9545-030-002 | 9545-030-002 2
* | Washer, Flat 1/4 8641-581-018 8641-581-018 | 8641-581-018 2
13 | Hose, Drain Valve to Tube 9242-457-001 9242-457-001 | 9242-457-002 1
* | Clamp, Hose (Drain Valve to Tube) 8654-117-014 8654-117-014 | 8654-117-014 2
14 | Tube Assy, Drain 9915-124-002 9915-120-004 | 9915-129-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 8654-117-014 | 8654-117-014 1
* | Bracket, Drain Tube 9029-162-002 1
* | Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 | 9545-030-002 | 9545-030-002 2
16 | Hose, Overflow Tub To Drain Tube 9242-449-002 | 9242-449-003 | 9242-449-005 1
* | Clamp, Hose 8654-117-018 8654-117-018 | 8654-117-018 2
17 | Tube, Suds overflow 9242-463-004 | 9242-463-004 | 9242-463-006 1
* | Clamp, Hose 8654-117-008 8654-117-008 | 8654-117-008 2
18 | Hose, Pressure switch 9242-175-002 9242-175-007 | 9242-175-004 1
* | Clamp, Hose 8654-117-015 8654-117-015 | 8654-117-015 1
* | Anchor-wiretie,adhesive 9004-007-001 9004-007-001 | 9004-007-001 1
* | Strap-tie,adjustableratchet 9544-040-001 | 9544-040-001 | 9544-040-001 1
19 | Bracket-switch,prox 9029-309-001 | 9029-309-001 | 9029-309-001 1
* | Washer-flat 8641-581-040 | 8641-581-040 | 8641-581-040 1
* | Screw-hxcap,5/8-11x3/4 9545-060-005 | 9545-060-005 | 9545-060-005 1
20 | Switch-prox,18mm,shlid,60" 9539-498-001 | 9539-498-001 | 9539-498-001 1
21 | Sensorassembly-thermistor,10k 9501-005-002 | 9501-005-002 | 9501-005-002 1
* | Sealer-pipe 8538-132-000 | 8538-132-000 | 8538-132-000 1

@ Part # 8533-126-001 11/21




Part # 8533-126-001 11/21



Key ' Description T-675 T-975 T-1475
Contrlsasy-trgh, opl,60hz 9857-243-001 | 9857-245-001 | 9857-246-001 1
Troughassy-control 9839-019-001 | 9839-019-001 | 9839-019-001 1

2 | Transformer-dualsecondary 8711-017-001 | 8711-017-001 | 8711-017-001 1
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 4
3 | Terminalblockassembly-power 9897-026-005 | 9897-026-005 | 9897-026-005 2
* | Screw-panhdcr,#8abx1/2 9545-045-012 | 9545-045-012 | 9545-045-012 | 4
* | Wiringharn-ctrl,graph,can,wshr 9627-922-002 | 9627-922-002 | 9627-922-002 1
4 | Pcbassy-maincontrol 9799-027-001 | 9799-027-001 | 9799-027-001 1
5 | Pcbassy-relay 9799-028-001 | 9799-028-001 | 9799-028-001 2
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 12
6 | Wiringharnes-main,t-650-1450 9627-933-001 | 9627-933-001 | 9627-933-001 1
7 | Wiringharness-chemical,v2.0wshr 9627-927-001 | 9627-927-001 | 9627-927-001 1
8 | Wireasy,2.0, 8220-158-017 | 8220-158-025 | 8220-158-029 1
9 | Wiringharness-drsw/vfd,stp 9627-928-001 | 9627-928-001 | 9627-928-003 1
10 | Clamp-cable,3/16" 8654-125-005 | 8654-125-005 | 8654-125-005 1
* | Screw-hxwshrhd,8bx1/4 9545-045-001 | 9545-045-001 | 9545-045-001 1
* | Wiringharness-cntrl/relay,v2.0 9627-921-001 | 9627-921-001 | 9627-921-001 2
11 | Wireasy-jumper,v2.0,relaypcb 8220-159-005 | 8220-159-005 | 8220-159-005 1
12 | Wireasy-jumper,v2.0,relaypcb 8220-159-006 | 8220-159-006 | 8220-159-006 1
* | Screw-hxwsrhdsl,10-32ttx1/2 grn 9545-008-027 | 9545-008-027 | 9545-008-027 | 2
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 2
* | Standoff-twistlok 9527-002-002 | 9527-002-002 | 9527-002-002 4
13 | Sensorassy-pressure,2level 9732-315-001 | 9732-315-001 | 9732-315-001 1
* | Support-pcb,3/8",edge Holding 9548-285-001 | 9548-285-001 | 9548-285-001 4
14 | Wiringharness-ps,t-650-1450 9627-926-001 | 9627-926-001 | 9627-926-001 1
* | Wireasy-org,71/2" 8220-062-052 | 8220-062-052 | 8220-062-052 1
* | Wireasy-wht/org,9" 8220-062-053 | 8220-062-053 | 8220-062-053 1
15 | Fuseholderassembly 9200-001-002 | 9200-001-002 | 9200-001-002 | 2
* | Fuse-2a,slow,1/4x1-1/4 8636-018-005 | 8636-018-005 | 8636-018-005 1
* | Fuse-1.5a,fast,1/4x1-1/4 8636-018-001 | 8636-018-001 | 8636-018-001 1
* | Label-fuse,2.5a 8502-716-002 | 8502-716-002 | 8502-716-002 1
* | Label-fuse,1.5a 8502-716-001 | 8502-716-001 | 8502-716-001 1
* | Wireasy-red,71/2" 8220-062-059 | 8220-062-059 | 8220-062-059 | 2
* | Wireasy-org,71/2" 8220-062-052 | 8220-062-052 | 8220-062-052 | 2
* | Label-waterlevelsettings,opl 8502-775-001 | 8502-775-001 | 8502-775-001 1
16 | Elecperiph-powersupply,12v 9150-054-001 | 9150-054-001 | 9150-054-001 1
* | Screw-pnhdcr,6bx3/8 9545-031-005 | 9545-031-005 | 9545-031-005 | 2
17 | Wiringharness-pwrsup,v2.0wshr 9627-923-001 | 9627-923-001 | 9627-923-001 1
18 | Wiringharness-thermist,v2.0wsh 9627-930-001 | 9627-930-001 | 9627-930-001 1
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 5
19 | Standoff-wiresaddlew/arrowhead 9527-007-001 1
20 | Support,Trough 9081-171-001 | 9081-172-001 | 9081-173-001 1
21 | Channel-trough,mtg 9081-188-001 | 9081-155-001 1
* | Angle-support,trough 9003-368-001 1
* | Screw-hxwshdsl,10bx1/4 9545-008-001 | 9545-008-001 | 9545-008-001 2
* | Plate-wireclips 9452-823-001 1
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | AR
* | Assembly, Vibration Sensor (includes sensor, bracket, & 9501-012-002 | 9501-012-002 | 9501-012-002 1
hardware)

@ Part # 8533-126-001 11/21




Electrical Components - Top Compartment

16

19
13

14

17

19

18

Part # 8533-126-001 11/21



Key Description

T-1475

1 | Panel Control Assembly(panel only) 9989-599-001 | 9989-600-001 | 9989-601-001
* | Screw-Hxwshrhdundct #10Bx 1/2”(Control Panel To side 9545-008-026 | 9545-008-026 | 9545-008-026 4
Panel)
* | Plate -Latch, Top 9452-625-001 | 9452-625-001 | 9452-625-001 | AR
* | Nut Hexkeps #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | AR
* Post-locator,top 9467-024-001
* | Nut-hexkeps,#6-32 8640-411-003
* | Locator Panel 9355-001-001 | 9355-001-001 | 9355-001-001 | AR
* | Screw Fill[HDCR 10Bx1/2” Guide 9545-008-023 | 9545-008-023 | 9545-008-023 | AR
* | Shield, PCB 9550-184-001 | 9550-184-001 | 9550-184-001 1
* | Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 3
2 | Button-control,2.0,0pl 9035-063-001 | 9035-063-001 | 9035-063-001 1
3 | Window-display,lcd(w/gasket) 9635-021-002 | 9635-021-002 | 9635-021-002 1
4 | Contrlassy-display,2.0,opl,wsh 9857-230-003 | 9857-230-003 | 9857-230-003 1
5 | Nut-hexkeps,#6-32 8640-411-003 | 8640-411-003 | 8640-411-003 4
6 | Cableassy-usb,snapin 9806-024-001 | 9806-024-001 | 9806-024-001 1
* | Wiringharness-doorlock 9627-936-003 | 9627-936-001 | 9627-936-004 1
* | Harness, P5/Pressure Switch 9627-926-001 | 9627-926-001 | 9627-926-001 1
* | Kit-Emergency Stop, O-Series (includes #X, #Y) 9732-223-004 | 9732-223-004 | 9732-223-004 1
Button-emergencystop,w/latch 9035-061-002 | 9035-061-002 | 9035-061-002 1
Spacer-pcb,#8x1/8 9538-157-005 | 9538-157-005 | 9538-157-005 2
Plate-mounting,stopbutton 9452-725-001 9452-725-001 | 9452-725-001 1
10 | Nut-hexkeps,#8-32 8640-412-005 | 8640-412-005 | 8640-412-005 2
11 | Switch-contactblock,dpst,nc 9539-499-001 | 9539-499-001 | 9539-499-001 1
* | Nameplate,Control Panel (one piece) Black 9412-243-001 9412-245-001 | 9412-246-001 1
12 | Motor Ass’y, Door Locking (see Door Lock Group for parts 9892-015-003 | 9892-015-003 | 9892-015-003 1
breakdown)
13 | Thermoactuator - 24VAC 9586-001-003 | 9586-001-003 | 9586-001-003 2
14 | Hex Nuts (mounting Door Lockassy. to control panel) 8640-412-005 | 8640-412-005 | 8640-412-005 4
15 | Nut-Spring 8640-399-008 | 8640-399-008 | 8640-399-008 2
16 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 2
* | Anchor-wiretie,adhesive 9004-007-001 | 9004-007-001 | 9004-007-001 2
* | Strap-tie,adjustableratchet 9544-040-001 | 9544-040-001 | 9544-040-001 2
17 | Doorlockassembly-complete 9885-024-001 | 9885-024-001 | 9885-024-001 1
Shim-doorlock,thin 9552-037-001 | 9552-037-001 | 9552-037-001 3
Screw-hxhdcap,1/4-20x3/4 9545-018-014 | 9545-018-014 | 9545-018-014 3
Lockwasher-exttooth,1/4 8641-582-007 | 8641-582-007 | 8641-582-007 3
18 | Rod-pull,doorlock 9497-225-017 | 9497-225-015 | 9497-225-016 1

17

@ Part # 8533-126-001 11/21




Control Panel Part # by Model

A 4

DEXTER
LAUNDRY

4x@

8 9 10 1

Part # 8533-126-001 11/21



Labels and Diagrams All O-Series Models

Key Description

*

Operators Manual

T-675
8514-290-001

T-975
8514-290-001

T-1475
8514-290-001

Wiringlabel-diagram/inform

9507-011-001

9507-004-001

9507-012-001

Wiringlabel-schematic

9508-011-001

9508-004-001

9508-012-001

Instruct-washerinstall

8507-448-001

8507-448-001

8507-448-001

Instructions-chemicalhoseinstl

8507-268-001

8507-268-001

8507-268-001

Instruct-transformerconn,60hz

8507-449-001

8507-449-001

8507-449-001

Card-warranty(dexter)

8507-300-001

8507-300-001

8507-300-001

Label-warning

8502-639-001

8502-639-001

8502-639-001

Label-keeppanelinplace

8502-760-001

8502-760-001

8502-760-001

Labels-blank,sets of 4

8502-670-001

8502-670-001

8502-670-001

Label-warning,high voltage

8502-614-004

8502-614-004

8502-614-004

Label-warning,door opening,blk

8502-757-001

8502-757-001

8502-757-001

Label-warning,risk of injury,blk

8502-759-001

8502-759-001

8502-759-001

Label-fusing&installation

8502-619-004

8502-619-003

8502-619-008

Label-warning/notice,washer

8502-761-001

8502-761-001

8502-761-001

Label-connections,injection

8502-776-001

8502-776-001

8502-776-001

Label-instruc,chemicalinstall

8502-653-001

8502-653-001

8502-653-001

Label-injectorassembly

8502-666-001

8502-666-001

8502-666-001

Label-blank,oneacross(carton)

8502-669-002

8502-669-002

8502-669-002

Label-dispenser,black

8502-745-001

Top Dispenser Label Front Soap
Dish

B s

D0 NOT TRY TO 0PN DOOR wlN

Tril DoRUAd 15 STRL Tiseesed
TOU SEE WATES B Thl wihDOW
ANy CVCLE LIGHT IS STILL O

e

M b
 IMPORTANT |

¥ POWTR 0 NTTRET LD

THERS WLL BE A 2-) ESUTE DELAY
BEFORE Tl DOOM CAN B OPTNID

Door Label

Part # 8533-126-001 11/21



Notes

Part # 8533-126-001 11/21



WNO0675XB-12EQO Diagram

X - =XCO™ZL—"XSLIONM

AR JA ‘SN SS3¥dX3 1dO 81 OF
¥d100—-950-L0S6 N/d

ZHO9 ‘Hdg/|L

‘NOYZ 80¢

AVHOVIQ ONIHIM

ql....ll

3snd
dnv S°L

0018 TYNINYIL NOLLOZPNI HOLSINGIHL u
Mo Lz g b SO L@ 6ol 1 _.
(=]
‘IIIIIIIIIIIII SE R RN N N II_IIIII LR R KR .J “
1 ™ = 1 1
1 HOLIMS Em- =| ekl | ik ATy L} |
| nsSaud b4 - | 1 1
1 i L o 1 1
“ - - YOLVIONNNNY
e | ﬁ ' 1
1
1 J Amv &0
1
Io__“ssw AINXOYd - ! B el o anmr_. _%_ ____r%m__u _E “ “ 80d SOHdvo  0bd JIE
qlllllllllllll‘ E & cld 1 1 NS mmn
b 1 oy - id Tld  80d TOUNOD #1 1 )
— ¥ _ - SO0TNN/MVTY | ¥3USVA | LvIH-3/20M07 | %007/LUVAH | QA “ 1 Id m_H_H
il 1 %0018 "ML %007 | [ m 1 “ ||||||||
1 QVAQZI 3L VA o [ ]| w|l > - 1 1
i i dajala [ =] )]
Lo 1 w ° w R o “ [ I S ;
C 1
h - o o ng (vl 1y
1 g| O] A T m 1 1
1 ] ¢ L) _ W W W mm — 1 ]
i il —=Hols Zfo} - g T r--
i mm 1 1 1
I g [ |
— : d - [ -
T |1 L - 1
e || - @ ] 1 1 1
iy ok = F “ : 1
2 -— 1
i = an i3 1 ]
= f— 1
- o EEREEE 1 “ ==
“ CEEE « HH r@a E_q_:._-“_.. P ;
1
: !
I FF s | [orf o] F\ 1 1 i
o 11
1 ) . . | 1 T
“ A1ddNS ¥3M0d JOAZL 0 “ “
(T T T 0010 B0d AV +d 1 1
11
HONOYL 1 1
04INOD -
4 1
1
1
L]
1
T
4
1

Part # 8533-126-001 11/21

@



IC

-12EO Schemat

WNO675XB

ZH09—Hd¢ /1 —A0¥Z—80¢

AILVYINIHOS

SNOLLNG

AOLSINYGHL

HJILIAS NOILVAEIA

JAI¥A A 'SNd SSFUdXI 14O g1 OF SN
d
4d100-950-8056 N/d 889@ e
- 3
4
7y ! - TIA/ME
T33/1HA asn 80d Iy ¢l 2
AY1dSId & =
T3/IAR vd e/ 0aY < o g [ T 2 K >_u._H.mm|
010N _ 3
%007 3000 3 _ _ Z [T onaer Nug N AL — @
= 3 or 3 78 INd/N1g m HOLIAS LI c
S 42d = a NSSTAd 90/ LHM
zm\uﬁ S 6f _Nvg_ler T [E8T REIVOIN Ap2
z W, SIIHdV9 3 T8 JgAeT | | oqy IE? 930 ®
T38/1AA @:S\nuw_ N )8 €-o01r _._=L7o% W oEr /N VR et
2 W T T
upﬁ_\m “ 2 AOLYIINNNNY Jn/ma 9 HILIAS Ry
EIS78 o m o1 TR &| 13HOLY1 ¥000
F R N3O SR 3 i
g 3| T M_oanet v @&Wﬂq|.l ws =
S Q|| =T ST = = AdD/ME
< I AR I HOLIMS

T34/ 1HM ST SiNG /03 S 4 10 (L) - HOLIAS

T IATIA €-vr| by, 131007 ¥00a 135079 ¥00a anion (3)
¥3LYA 0700 | HILIAS
T wv_ {45 3X207 J00a
T3/ IHA S aIA /T3S 8| 4~ S-TMagAeT g ng SLLYA 001
24 IATVA S &y F7.¢ _”q T0W . SWHO 002
AILYA 0700 ) GIW ST
SO g gl E=TIT IHA/NSE Ll
™ S

Ga/Im ey /03y s ST SaAG NoT Ll A0+ el
T4 IAWA BB Io] AN
¥ILYM LOH 2 Ml Sy | Eﬂ>zun /8

3 ¥ )

T35/ 1HA v ™ a0y aaddfaa & [ a S 2T mE7S— SLLYA 001 o
24 IATUA P 3 e 2T TIA/LAR TIA/LAR JATHT el SWHD 002 &
¥3LYA LOH a5Mozv €I | | = <

EE R 90/ THA V_Wm/._\% TIA/090 _mv__l.. NOLLNG dOLS Xnv L »uu.__‘muhm_w% VL =<
u
bRk 24 d0LYNLOVONN3HL er GBY—Sy L) n/iL e
a0l 109 - 12 Y9499 e @
¥INALIOS G105 - 2D g SSO/IAR (v Nen/oum | 21 R TIA/NID
ant 104 — il —s ] g 14 0LYNLOVONYIHL N T | = |® uvm s oy W3LSAS
av0S 10H - cHfl 0T~ 980/Kd 19T ] 4L S oS = o > ._” AT
SIAVA_TIVM o - - Iz _ A0LON
¢ T e S il AN TA/E
)
8 7ol A ~— (AIND Hd ©)
%V_T & v 090/ 18
T e = g
[AMREIVoR SRSy g =/ NSE/51a
v+ oe——r H B | O
5 TR/ v L 9 z TIA/NAD N
[IYA0Y2S-802 0 = =
===t H ATddnS NS/ 1.1 @
[ - I N14/1HM IN9 ¥3IMOd |
— o~ I 8 U Ng J4A2T+ A el bIDE%NE\v_N._.mem N
v /R S r Wao LOH zl 9 5
—_— @ O — <
SNOLLOING gz ot T (6 D $ ~ SIS N T
T9NDIS & ~ 530 540 S ]
NOILOACNL 5 *SNa/ms 8=+ |_o,v__| Z % e asn3 Ave| 3¢ 1l & & oyree z
TH 3| | DuD/IHA WO J¥AP2 LT ¢ | d0dd o
[LEZEC I A Aozl £ 602 590/9 | 2 by
Wid *TIVIAR oL 033/ 1HM EXVATTN L o115 . -
a3 a3 Y ¢ i NS/ © T i
LV Slviwr | 34| |
3 8 rog eI Aove 3
WOJ A0CT a3/ LHM WOJ A02T | APIVING | AIWADASNYAL _nm_
A0 02T L LndEd g 0dLNDY

JLYNAILTY

®

Part # 8533-126-001 11/21




WNOQ975XB-12EO Schematic

ZH09—HdY /1 —A0¥Z—80¢

OILVINAHOS

HJILIMS NOLLYVYEIA

SNOLLNG AL SIHHL @
3INYA 4A ‘SN1d SSIWIX3 14O 81 09 RN MNd/N19 -
EXJIOXK] s &
¥d100-090-80G6 N/d CXOKVAS) = 5 - i i
=2IT ILHM m e g n
T o ST _ o TV}
TI/IAA asn ><m_w_m_o £ e A LL,® 5|k
=
o |c 22
T3a/IAA et Nug/a3y or g [T Sa ﬁ 2K Ao T S
va_u._mmmmu < _ _ = T=9T oaA2T  Nad Nag z S e~ 12 ve T oo Avz
e
= 3 or 38 [ IINd/N1E aRuns, 930/ LHA
NaO g 80d e Wo _Jer ™ [TET T3/ pee
x > SOIHAYH9 3 T8 3gAZT  nd » % 50—
[ELYATTY @E}Bum o = m.HE._.A .._?3-. S T/ a3a/n1a TTIE e |_
IAA A N_E«S_mszz« e 0/me ] HILIAS
m
| Z| q3HoLY1 ¥O0a a3d/ne
NIvaIT =t AT 590 oqaet I S
38/ 1AM B — b = TR 2
£ IATVA S S| | = & qAet 710 I x@o/nia T S A
o (S =1 g €Tl e 8
d3lvm @0d S |5 | | == AR T HOLIMS HOLIAS o
T3/ 1HA S SINd /03 I e = a3 e Q3007 ¥00a 43s070 A000 anion (3
T IAWA Z &l /1y
J3LYA @09 =t 1 fio @3X307 ¥00a
Lnn? e ST * n1a SLLYA 001
== = T N
a3/ 10M OTA/039 _ 3TAS oo
24 IATA _|mum.1|_nv_ 53 ] 108 28 SWHO
= 4 ertihg g 3 LHA/NYE R ENRT
T3/ TR = X80/T3 S = oy [T 90AS W WOW
i 104 KRB 2 o T Y
= c
T30/ 1R ) Xa0 /a3 daldaddd = St €52 A Y S S SWHD 091 z
# IATA ERREERES =T TIR/LAR IATNE z
¥3LYA LOH q99%33y o e AAMA e EIT L 1 L 5 2 Aonanozas  WEET gEL) =
of S|== S I/ THR ol 13A/980 | L NOLLNg dOis xnv T TavivA  MalbsT - r
A3/ LHM S A14/a3y Py o % 24 d0LYNLIVONNIHL er G8¥—Sd [ /1L I TIK
2# IATA A48 0, A EIC g 1 | ©) TIX/NED
Y3LVM 10OH R R . . EECITTINVAAGENCVER T £4) NI —=—¢F S
8 AL 2 - @ va va wn WILSAS
TS o> T# ¥OLVNLOWOWNIHL e | = ETv
=
¥aNILIOS 160 07 *DI07xI0 1T Io_v_ = N oG =T P~ { S0L0W
s
— o m
08 18 6 NIO/RED T Ly - TAE ]| e (AND Hd ©
SIAVA SV mlodgﬂm_v__u o , 5N/
Ty et < g o NEE/TTE |
. iH S g ° TIANED N
S *THRA/AE0  v=vr MV_T 2 z _ ] s NI IA/NED 3
D —— na/ ¥3IM0d - .
5 /KD & g 0 A 21 [NANRR-802 N
H H Joid g oaAzt+ oI/ z| © &
PR Y =T I r Woa 10H &l o 2
SNOLLOINNDD - gra7xm oot ! o&\ S e N N &
YNDIS _mv_ S &@v WAYS o530 o BE] Ab2 M 21 @ & SRS mm
NOILO3ND 5 ~*SiNa7xe0 o] L Zlg SRPATETY i
5|&| Dun/IAm WOD JVAVZ T3/ IR o
TN =T |_§T ot Jo 530/ & © 21 2
- [ERZATL 1 =
WOT STI/TAR 5= 4 7t0 T30 _ gy ‘nw‘ 03| Bl NS/ g * T 3
e - TT |
e FrCg T AOvE g
s N | | ¥3WdDasNval I
ROJ A0St a3d/1AR T35/1HA WOJ_AGET _.Ilmmhv__d,mm%_mll r ~Os.LNDD N
A021 asy JIUNILY

Part # 8533-126-001 11/21

@



WNO0975XB-12EO Diagram

—XZ0TTL="XSLEONM
3A¥A A ‘SN SS3MdX3 140 81 09

4d100-090-£0S6 N/d

ZHO9 ‘Hd¢/L ‘AOYZ — 80¢ WYHOVIQ ONIHIM

qlllllllllllllllllllﬂ

1
0078 TYNINY3L NOILO3NNI “ NOLLNE dOLS A¥VITIXNY -
1 1
1 = 1
L8 B B B B 0 0 B J0 B} L L 8 R I | IJ - ] -
B8 “ @ i ™ 1 1 1
7o\ HOLIMS {14 e Bl
@ | 3¥nss:d g “s e [ m - - “
N 1 wg - e 1 - 1
HOLIMS NOLLYGIA i = H 1 I
- - - HOLVIONNINNY -
T 1 1 1
1 A bl 1 1 asn 1
i - s 2E E qﬂ B g g E | pem—— L 1
1
~ : I o EWW____Q % _tu%u ﬁa “ “ 8¢ SOHawy 049 [1I 7d @ “
qlllllllllllll‘ d & cld 1 1 N;wmm@ @M-
Id Tl ASSY T0MINOD g2 : £
) EC) 11 <) w-
Y00W/Wavv | w3isvi | 1v3H-3/m018 | a0/ 13 | asm 11 9d ld m_H_H = @1
1 1 1
Y0078 “Ay3L %0074 1 || T T T 1
7 5 d o2k JVAOZL W31 VAYC 11 2 3 | 1
T/ NINRLSE s 2
TYNINY3L ¥3M0d i, EEEEE =02 3 ﬁ 1 1 R | 1
SHOLSISTY INDIVYE 0l° O] 1 1
HOLON  Fzu 1 9 o 1
o | e e 1 o|Olo 11 7 1
i ; o I9 11 80d AVIdSIQ 1
& o r=rielolo] 1 1 1
“ £ ¥|| ol JJo 1Ll 1
1 n |©M|@ 1 1 [ ———
| Bl ﬁ [ “ ! -1
1
o = o |
Waa/e
e I a2/1h 1 1 “
| 1 1 “
1 L 1
1 11
= 1 1 rllllllllllllllJ
— 11 1
I 8444 “TT @ 11 : 1
1 ZEERE [ | EE 1
1 a [ |
R !
- DEE ssﬂms : ! ! 1
1 EIEIEHIEIEEE L . !
- 00w 0+ Ooe Ooe Ooe O5e Ooe Ooe Oos Oos Oos X9/ me -
y s daod dant 0w o0 10 ¥ n on va “ 1 i/ 1
1
o o 0010 ASSY AV13Y 11 “
540 - - -
a0 V HINOYL 11 I
Bl [0 TOYINOD 1 1 HOLOW %007 ¥000 1
LS00 -- -- -- 41 1
€ O o
umjk. 3snd - -
dWY 'L dWY Z m 1
an-1oH 1 ] 1
1 HOMLOVONIHL 1
T 1
U-L0H TINVd T04INOD 1
v YOLYNLOVONYIHL
Y08 dH0S-10H 0NN 1

SIAVA ¥3LVM

-

®

Part # 8533-126-001 11/21



WN1475XB-12EO Schematic

ZH09—HdE/ L —A0¥Z—807

OILVINAHOS

HOLIAS NOILYIEIA

AOLSIWAIHL
INNA A ‘SMTId SSIHSA 140 &1 06 SNOLLNG p R e
-
¥d100-£90-8066 N/d CXOIVES) e
7 T2 g b Hx RELVAINT:
T3d/1HA asn 89d <[> ¢|2
-9 na = S |w
AV1dSId = -
TI/IAR e NS/ or Q[ SAT # 2 S| 3_”_._H'| w
= Y =
007 J00a _ _ W. ORI s = m e ° v | oo ave -
= or 3 v=8r INd/NTd [l HOLIAS
g2d ~ JANSSIAd 930/ 1HA
N¥9 6N _ler —  [ETEC REIVZINT e
] > SJIHdV) 3 =8 3GA=T  NE 2 Im_% o
q3d/1HA @:.S\ﬁ& S S M\.HE,_.A_HT_TE_, @ TEr a33/n | a3a/n1d T et
L-4f .
2 -0 T
WA = - AOLYIINANNY a0/ g HOLIAS T
T L S AT I3 ST &| aaaLv1 aooa o/
SR a9 SR 3
a3d/LHA A
€4 IATVA » |2 S| | B M8 ogAet 7=T° 310 oS eyt
¥ILYA @100 A1 @ | [ET TE e —
g T AR Rl oS HoLIAS o
a33/1HM JINJ/ T3 o = ] -1 a3y -1 a3soo ¥ooa 2
el 2 ey 3007 ¥00a 2 aniow (3) 4
¥ILYA Q00 | HOLIAS
=] L T a3»207 J00d
33/LHA S0 OIA /03 .~ C-TIraaA2t N ng SLLYM 00T
24 IANTYA - |_mv_ 14537 TO0W SWHO 091
¥3lvm @00 HHL oIS _zm SIW 24—~
g |+ E=TI IHA/NSE IAY
a33/1HA RRs I S-TIF JAAS Nag _HMZHT elfaL| 1y
£F IATIA Iy & Y|a Jo; HOW
¥3LYA LOH o & _ [l ot /8 e
. - [l
T3a/1AA I 1D,/ a 3 dddddld ¢ t TIX o 5L1yM 001 o
r = N
PEEERE ST NWANAS TV g R NOLLNG JBis xov T sonanozes V2 IRENN 5
Loon? IEVIIVA FIRETN _.
Xa/a3y 14531409 24 A0LYNLOVOWAIHL er S8y —Sy | /
28 IAWA Jadyad Lo W/ TTT3X
| — Y > S 7
YILVA LOH = JC O30,/ LHM AL NJD/0d0 o aN9 -er o @ 13A/NJ9
- o S T# HOLYNLOVOWYIHL N e 2 = ® va s wn W3LSAS
0T *DII/AED T=hT a
o =5 = S
= 2-gir ot 3lE _ ¥OLOW
L 0100 < *NE9/5D 1= |M =S &> TIA/NED
HANECS G109 e L A TR ek o
° |w v_T S g o90/5 18
70 e & NIE/SE ]
7 * 7590 1 M g o NSZ/>d
|
9 THR7RD P91 40 O £ = ~ TIANED )
ED—— AlddNS  PRYE/STE | T 7 @
Sy a ) g ) 5 v ME/1HA ™o | w3IMOd o |
oA 21 |RvAsre-s N
%# v_T fysal W5 Tom nd  oaAzi+ AT 2 &
— | O ~— <
SNOILOINNDD £ GrA7x95 01= |_m V_TI g o&\ & ~ S S N -
YNDIS < 2 oa0 * * o0 3 E2 G B
NDLLOINI g *Swazxen b1 e g vAve 3snd 2| 3| N_% B EKTE e 2
LT 3| | ouO/IAm WOD OVAV2 ¢ o
1 NSE/REY e, ¢ |reoz o9n/5E * 21 by
=T oLVl ¢ il =
WOo "O3¥/LHA 9wl ¢ | e NSa/ T T 3
L[ gly=r 1 &
2= | | muzmnuw_ﬂ%hhm 2
WOJ AOST a3d/LHM WOJ_A02T ADIYING N
INED AOT L _dImany O¥INDD
ALYNAFLTY

Part # 8533-126-001 11/21

(22



WN1475XB-12EQO Diagram

N0078 TWNINYIL NOILO3NI
WD L Z ¢ ¢

X —X2ZO~ZTI="XSLY INM

INYT A 'S SSTHAXE TdO &1 06
¥d100-£90-£056 N/d

ZH09 ‘HdS/1 ‘AO¥C

80¢

NVHOVIA ONIFIM

qlllllllllllllllllll‘

TYNINY3L 43M0d

SYOLSISIY ONINVAE

SIATVA ¥3LVM

3snd
diY 'L

3snd
v 2

“ NOLLNE dOLS AAVITIXNY “
s 9 m 1
‘ L B R B R & & & 01 R . . ... .‘ “ e “
“ W_ ] 0] 1 - 1
BYe ) 1
e Ly o & B : 2 H
1 m T L 1 1
HOLMS NOLLYYEIA 1 = I 1 i
1 T sowonm
— 1 1 1
! 1 . 1
- : sEEERBER qﬂ 113 “ e———— d “
BRI e Al g,
AP 2
- 1 Tld  6)d 104N £ “ " us e % m“
YOONN/NAY | S35 | 1v3H-3/4300°8 | YOO/ 1v3H | 0n . " | g I m_un Lt ® s“
90078 W3l %078 == m 1 “ i
VAOZ) WL VAYZ allallullal 1 | H
; 5 e || vy | vy (| ey o od
i w Omm_m 0mm,m °lL eIl °ll o [am 11 | 1
H woon Lo wrof |0 o) o 11 1
> e o|Ofo o|@[o gd oy E 04 _ 6d 11 A 1
o Io 6] [oK M om B 11 83d AY1dsia i
w 'y % [0 ~=10] O e T B & m 1 1 1
oo ol ol o — _
j-w.@m © H | |I_|Om Lo !ﬂ m 1 1llllllllllllllL
T P f
= 11 1
VT - 1 1 1
..-eﬂ\ Loy - — -
11 “
-3 1
11
1 1 1
1 CEEE mmn u 11 1
1 11 1
1 1 1 i
1 EE 11 1
1 11 1
- _ _ 0y - /| -
“ A1ddnS ¥3M0d J0AZ! e “ “ 1
LD LD T 0010 80d AT 11 “
1 1 1
HONOYL 11 1
= = T04INOD L | 1
- - - - - - H — 1
1 1
1 1
i 1
1 1
T 1
1
1

®

Part # 8533-126-001 11/21




Notes

@ Part # 8533-126-001 11/21



Section :9
Parts 50HZ




Notes

@ Part # 8533-126-001 11/21



